

# Test Report on Mechanical Resistances



31.05.2012

Baltic Wood S.A.  
UL. Fabryczna 6 A  
PL 38200 Jaslo

Tested Object: three layer parquet

Coating System: 3 sample

Abrasion Test: The abrasion was tested according to DIN EN 13696 ("falling sand") by measuring the amount of lacquer that was removed at a certain number of rotations with the Taber Abraser.

Results:

Sample	L24	L24/A8	L25
<b>Abrasion</b>	4000 U	4500 U	4000 U
<b>scattering volume</b>	22 g/ 60 s	22 g/ 60 s	22 g/ 60 s
<b>Layer thickness Ø</b>	75 µm	75 µm	70 µm

Date: 31.05.2012

Signature:

Name: Bartol